
 

 
2775 North Ventura Road, Suite 100 

Oxnard, California 93036 
805-973-5700 

FAX: 805-973-1440 

 

 

ADMIN DRAFT  
(SECTIONS 1-7) 

Castaic Lake Water Agency  
Recycled Water Master 

Plan  

January to April 2016  

 

 

Prepared for 

Castaic Lake Water Agency 
27234 Bouquet Canyon Road 

Santa Clarita, CA 91350 

  

 
K/J Project No. 1544241.00  

 



 

Recycled Water Master Plan – Section Status 

 
This document includes the Admin Draft RWMP Sections submitted by Kennedy/Jenks for 
review/comment by CLWA and the purveyors as of May 31, 2016.  

Section Status 
Section 1 - Introduction  Admin Submitted (1/13) Section 2 - Study Area Characteristics 
Section 3 - Water Supply Characteristics and Facilities Admin Submitted (2/17) Section 4 - Wastewater Characteristics and Facilities 
[...]
4.4 CONVEYANCE CONCEPT .......................................................................................................................... 32 

5. SUMMARY OF POTABLE REUSE ALTERNATIVES ............................................................................. 34 
6. REFERENCES ................................................................................................................................. 35 

ADMIN
 DRAFT



 
LIST OF FIGURES 
 
FIGURE 1 TREATMENT PROCESS OF THE VALENCIA AND SAUGUS WRP ......................................................................................... 1 
FIGURE 2 SCHEMATIC OF A TYPICAL SURFACE SPREADING PROJECT .............................................................................................. 6 
FIGURE 3 SCHEMATIC OF A TYPICAL DIRECT INJECTION PROJECT .................................................................................................. 6 
FIGURE 4 TOTAL NITROGEN FROM 2012 TO 2014 FOR FINAL EFFLUENT FROM VALENCIA WRP ....................................................... 7 
FIGURE 5 POTENTIAL RECHARGE LOCATION (BLUE TRIANGLES) IN RECON STUDY ............................................................................. 8 
FIGURE 6 PROPOSED LOCATION AND SIZE OF RECHARGE LOCATION #1 ......................................................................................... 9 
FIGURE 7 PROPOSED LOCATION AND SIZE OF RECHARGE LOCATION #3 ....................................................................................... 10 
FIGURE 8 MONTHLY COMPARISON OF AVAILABLE RW AND RW SPREAD FOR RECHARGE LOCATION #1 AND #3 ................................ 11 
FIGURE 9 GROUNDWATER MODELING FOR RECHARGE LOCATION #1 ......................................................................................... 12 
FIGURE 10 GROUNDWATER MODELING FOR RECHARGE LOCATION #3 ....................................................................................... 14 
FIGURE 11 CONVEYANCE CONCEPT FOR SURFACE SPREADING AT RECHARGE LOCATION #1 ............................................................ 17 
FIGURE 12 CONVEYANCE CONCEPT FOR SURFACE SPREADING AT RECHARGE LOCATION #3 ............................................................ 17 
FIGURE 13 VALENCIA WRP'S AWTF FOR CHLORIDE COMPLIANCE ............................................................................................ 19 
FIGURE 14 PROPOSED AWTF FOR DIRECT INJECTION ALTERNATIVE ........................................................................................... 19 
FIGURE 15 PRELIMINARY AWTF LAYOUT FOR DIRECT INJECTION ALTERNATIVE ............................................................................ 20 
FIGURE 16 INJECTION LOCATION IDENTIFIED IN RECON STUDY FOR AQUIFER STORAGE AND RECOVERY ............................................. 22 
FIGURE 17 SCHEMATIC OF A TYPICAL SWA PROJECT ............................................................................................................... 24 
FIGURE 18 AERIAL OF CASTAIC LAKE .................................................................................................................................... 25 
FIGURE 19 CASTAIC LAKE HISTORICAL ELEVATION (2007-PRESENT) ........................................................................................... 26 
FIGURE 20 CONVEYANCE CONCEPT FOR SWA PROJECT ........................................................................................................... 28 
FIGURE 21 POTENTIAL CONFIGURATIONS OF DPR OPTIONS AND COMPARISON WITH SWA ........................................................... 29 
FIGURE 22 ONGOING AREAS OF DPR RESEARCH .................................................................................................................... 30 
FIGURE 23 WRRF 14-12 DEMONSTRATION TREATMENT FACILITY ............................................................................................ 31 
FIGURE 24 PROPOSED AWTF FOR DPR TREATMENT ALTERNATIVE ........................................................................................... 31 
FIGURE 25 PRELIMINARY AWTF LAYOUT FOR DPR TREATMENT ALTERNATIVE ............................................................................ 32 
FIGURE 26 CONVEYANCE CONCEPT FOR DPR ........................................................................................................................ 33 
  

ADMIN
 DRAFT



LIST OF TABLES 
 
TABLE 1 PROJECTED RW PRODUCTION AND DISCHARGE IN 2050 ................................................................................................ 2 
TABLE 2 RW AVAILABLE IN 2050 FROM VALENCIA WRP ........................................................................................................... 2 
TABLE 3 WATER QUALITY DATA FROM 2012 TO 2014 FOR FINAL EFFLUENT FROM VALENCIA WRP.................................................. 2 
TABLE 4 REFERENCE INFILTRATION RATES IN EXISTING SPREADING BASINS .................................................................................... 9 
TABLE 5 AVERAGE MONTHLY RAINFALL (2007-2015) AND ASSUMED SPREADING BASIN AVAILABILITY ........................................... 11 
TABLE 6 ANNUAL RW CONTRIBUTIONS FOR RECHARGE LOCATIONS #1 AND #3 ........................................................................... 11 
TABLE 7 GRR PATHOGENIC MICROORGANISM CONTROL ......................................................................................................... 12 
TABLE 8 ANTICIPATED PATHOGENIC MICROORGANISM CONTROL FOR RECHARGE LOCATION #1 ...................................................... 13 
TABLE 9 ANTICIPATED PATHOGENIC MICROORGANISM CONTROL FOR RECHARGE LOCATION #3 ...................................................... 14 
TABLE 10 MODELED DILUENT WATERS ................................................................................................................................ 15 
TABLE 11 INITIAL RW APPLIED1 .......................................................................................................................................... 15 
TABLE 12 TOC AT RECHARGE LOCATIONS #1 AND #3 ............................................................................................................. 16 
TABLE 13 FLOW COMPARISON AT RECHARGE LOCATIONS #1 AND #3......................................................................................... 16 
TABLE 14 KEY WATER QUALITY PARAMETERS PROJECTED THROUGH AWTF FOR DIRECT INJECTION ALTERNATIVE ............................. 20 
TABLE 15 MONTHLY RW AVAILABILITY ................................................................................................................................ 21 
TABLE 16 ANTICIPATED PATHOGENIC MICROORGANISM CONTROL FOR DIRECT INJECTION ............................................................. 22 
TABLE 17 DIRECT INJECTION ALTERNATIVE FLOW OVERVIEW .................................................................................................... 23 
TABLE 18 DRAFT SWA REGULATION MICROORGANISM CONTROL REQUIREMENTS ....................................................................... 27 
TABLE 19 ANTICIPATED PATHOGENIC MICROORGANISM CONTROL FOR SWA .............................................................................. 27 
TABLE 20 SWA ALTERNATIVE OVERVIEW ............................................................................................................................. 28 
TABLE 21 ANTICIPATED PATHOGENIC MICROORGANISM CONTROL FOR DPR ............................................................................... 32 
TABLE 22 DPR ALTERNATIVE OVERVIEW .............................................................................................................................. 33 
TABLE 23 ALTERNATIVE COMPARISON .................................................................................................................................. 34 
 
  

ADMIN
 DRAFT



LIST OF ABBREVIATIONS 
 

Description Abbreviation 
Advanced Oxidation Process AOP 
Advanced Water Treatment Facility AWTF 
Castaic Lake Water Agency CLWA 
Contaminants of Emerging Concern CECs 
Direct Potable Reuse DPR 
Division of Drinking Water DDW 
Enhanced Brine Concentration EBC 
Full Advanced Treatment  FAT 
Groundwater Replenishment Reuse Regulations GRR 
Indirect Potable Reuse IPR 
Inland Empire Utilities Agency IEUA 
Ion Exchange IX 
Los Angeles County Department of Public Works LACDPW 
Los Angeles Regional Water Quality Control Board LARWQCB 
Maximum Contaminant Levels MCLs 
Membrane Filtration MF 
Modified Ludzack Ettinger MLE 
Nanofiltration NF 
National Pollutant Discharge Elimination System NPDES 
N-nitrosodimethylamine NDMA 
Notification Levels NLs 
Recycled Water RW 
Recycled Water Contribution RWC 
Reverse Osmosis RO 
Salt and Nutrient Management Plan SNMP 
Sanitation Districts of Los Angeles County LACSD 
Santa Clara River SCR 
Santa Clarita Valley Sanitation District SCVSD 
Santa Clarita Water District  SCWD 
Soil Aquifer Treatment  SAT 
Soil Aquifer Treatment Factor STF 
State Water Project SWP 
Surface Water Augmentation SWA 
Surface Water Treatment Rule SWTR 
Total Dissolved Solids TDS 
Total Maximum Daily Load TMDL 
Total Organic Carbon TOC 
Ultraviolet  UV 
Valencia Water Company VWC 
Waste Discharge Requirement  WDR 
Water Reclamation Plant WRP 

ADMIN
 DRAFT



CLWA Potable Reuse Alternative Technical Assessment 

1. POTABLE REUSE OVERVIEW 
 
The continuing drought in California has depleted surface water supplies to communities across the state. 
As a result, groundwater use has increased to compensate for this deficiency. The Santa Clara River Valley 
(Valley) experiences fluctuations in its supply of imported State Water Project (SWP) water annually, 
which has led to pumping more water from the Alluvial Aquifer and Saugus Formation. To offset future 
declines in SWP availability and reduce pumping in the two aquifers, potable reuse projects need to be 
considered as source alternatives.   
 
The goal of this section is to present three types of potable reuse projects – Groundwater Replenishment 
(surface spreading and direct injection), Surface Water Augmentation, and Direct Potable Reuse – and 
evaluate them based on water quality and regulatory requirements. This technical assessment will 
provide CLWA and the purveyors a guideline in deciding on the implementation of a reuse project, which 
has the potential of enhancing local water supplies for residents of the Valley.  
 

1.1 Potential Source Waters for Potable Reuse 
 
The Santa Clarita Valley Sanitation District (SCVSD) owns and operates two treatment plants in the Valley, 
namely the Valencia Water Reclamation Plant (Valencia WRP) and the Saugus Water Reclamation Plant 
(Saugus WRP). The treatment processes for the Valencia and Saugus WRPs are the same and are shown in 
Figure 1. Both plants undergo biological treatment through a Modified Ludzack Ettinger (MLE) 
nitrification/denitrification process. The biological treatment is followed by a secondary settling tank, to 
remove suspended particles. The wastewater is then subject to filtration through the use of dual-media 
pressure filters. The filtered effluent is then chlorinated for disinfection. Both plants meet the Title 22 
recycled water (RW) criteria. 
 

 
Figure 1 Treatment Process of the Valencia and Saugus WRP 

 

1.1.1 Flow Availability 
 
A flow analysis was performed using future RW flow data from Valencia WRP to determine the amount of 
water available for potable reuse. Table 1 summarizes the potential available supply of RW from the 
Valencia WRP in the year 2050. Due to additional conveyance costs, the Saugus WRP was not considered 
for this analysis. It was assumed that the available supply of RW must first fulfill the demands associated 
with RW customers in the Valley and the continuing environmental discharge into the Santa Clara River 
(SCR), a commitment made by SCVSD with the Los Angeles Regional Water Quality Control Board 
(LARWQCB) and assumed to be 8.5 MGD from the Valencia WRP for planning purposes.  

Trussell Technologies, Inc. Pasadena, CA 1 

ADMIN
 DRAFT



CLWA Potable Reuse Alternative Technical Assessment 

Table 1 Projected RW Production and Discharge in 2050 

SCVSD Treatment Plant 
Projected Recycled 
Water Production  

(MGD)a 

Anticipated Discharge 
Requirement  

(MGD) 
Valencia WRP  18.7 8.5 

aBased on a 65 gpcd wastewater generation rate multiplied by the projected population 
 
The flows from Table 1 will first account for the 8.5 MGD of RW released into the SCR. Currently, the RW 
being released into the river is violating the chloride Total Maximum Daily Load (TMDL) of 100 mg/L set by 
the LARWQCB. This prompted the implementation of the Chloride Compliance Project that will include an 
Advanced Water Treatment Facility (AWTF) at the Valencia WRP. In addition, the existing chlorine 
disinfection will be replaced with an ultraviolet light (UV) disinfection system. As a planning tool, SCVSD 
provided guidance that 4.5 MGD of AWTF product water could be used as part of any potable reuse 
project, if needed. 
 
The flows will then be utilized to meet the irrigation demands of customers under the existing Phase 1 
and planned Phase 2 of the RW Master Plan, as well as the planned Newhall Ranch and Westside 
Communities developments (herein referred to as Newhall Ranch). Phase 1, Phase 2, and Newhall Ranch 
require 0.40 MGD, 1.89 MGD, and 3.05 MGD, respectively, or a total of 5.3 MGD. The remainder of the 
RW can then be used for a potable reuse project and is 4.9 MGD, as shown in Table 2. 
 

Table 2 RW Available in 2050 from Valencia WRP 

Projected Combined Flows for 
Valencia WRP (MGD) 

Required River  
Discharge 

(MGD) 

RW Demand 
(MGD) 1 

RW Available for 
Potable Reuse (MGD) 

18.7 8.5 5.3 4.9 
1 RW demand for Valencia WRP only Phases 1, 2a, 2c, 2d and that portion of planned Newhall Ranch development demands that are 
not met by the Newhall Ranch WRP.  

1.1.2 Existing Water Quality 
 
SCVSD provided water quality monitoring data from 2012-2014 for the tertiary effluent produced from 
the Valencia WRP. The water quality data is shown in Table 3, along with corresponding regulatory 
requirements.  
 

Table 3 Water Quality Data from 2012 to 2014 for Final Effluent from Valencia WRP 

Constituent Units Valencia WRP 
Effluent 

Regulatory  
Requirement 

pH - 7.43 6.0 - 9.01 

Turbidity NTU 0.50 21 

Total Coliform  
org./100

mL <1 2.21 

Temperature °F 77.8 - 

Total Suspended Solids  mg/L <2.5 - 

Settleable Solids  mL/L <0.1 - 

Total Dissolved Solids mg/L 690 8002
 

Total BOD  mg/L <0.6 - 

Ammonia (as nitrogen) mg/L 0.95 - 

Trussell Technologies, Inc. Pasadena, CA 2 

ADMIN
 DRAFT



CLWA Potable Reuse Alternative Technical Assessment 

Organic Nitrogen mg/L 1.07 - 

Nitrate (as nitrogen) mg/L 2.60 102 

Nitrite (as nitrogen) mg/L 0.0029 13 

Total Nitrogen mg/L 4.62 103 

Fluoride mg/L 0.367 23 

Total Cyanide mg/L 0.0013 0.153 

Chloride mg/L 126 1502 

Sulfate mg/L 178 1502 

Total Hardness  mg/L 259 - 

Antimony mg/L 4.70E-04 0.0063 

Arsenic mg/L 1.25E-04 0.013 

Barium mg/L 0.00995 13 

Beryllium mg/L <5.00E-04 0.0043 

Boron  mg/L 0.53 14 

Cadmium mg/L <2.50E-04 0.0053 

Chromium VI  mg/L <4.80E-06 0.013 

Total Chromium mg/L <7.00E-05 0.053 

Copper mg/L 0.003 15 

Iron mg/L 0.072 0.35 

Lead  mg/L <3.00E-05 0.051 

Mercury mg/L 4.57E-07 0.0023 

Nickel mg/L 0.0027 0.13 

Selenium mg/L 1.70E-04 0.011 

Silver mg/L <3.00E-05 0.051 

Thallium mg/L <2.00E-05 0.0023 

Zinc mg/L 0.033 55 

Oil and Grease mg/L <0.8 - 

Radioactivity  (gross alpha + gross beta) pCi/L 14.9 651 

Strontium-90  pCi/L 0.30 - 

Diazinon mg/L 2.54E-04 0.00124 

1,4-Dioxane mg/L 8.60E-04 0.0014 

Naphthalene mg/L <1.80E-04 0.0174 

N-Nitrosodimethylamine (NDMA) mg/L 1.21E-04 1.00E-054 

N-Nitrosodi-n-propylamine  mg/L <1.20E-04 1.00E-054 

1,2,3,-Trichloropropane  mg/L <1.20E-06 5.00E-064 

Perchlorate mg/L 9.43E-04 0.0063 

Total trihalomethanes (TTHM) mg/L 0.050 0.086 

Bromodichloromethane mg/L 0.020   